
ASSEMBLY INSTRUCTION

ITEM#:4768FA

STEP 1 STEP 2

STEP 3

DESCRIPTION:BENCH

NO PARTS LIST QTY

2

CUSHION

SIDE FRAME

CONNECTING ROD 1

1 1

3 2

3

2

1

NO

A

HARDWARE LIST QTY

1

BOLT 5/16"*7/8"

ALLEN KEY 5MM

LOCK WASHER 5/16"

WASHER 5/16"*19mm

B

C

D

E

F

G

H

8

12

8

4

8

4

4

BOLT 5/16"*7/8"

WASHER 5/16"*16mm

BOLT 5/16"*1-3/4"

METAL

H


